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1. B @R Sample Description

B 44 7 R T B 5 N

Sample Name Polymer Li-ion Battery Model Name

ARG = PRI 28 T kil A7 PR )

Testing Laboratory | Attestation of Global Compliance (Shenzhen) Co., Ltd.

il RIINTH 5 22 X AR AT TE AP AL X B PRI 3R 4= Tl | 5 19 #k28—. — 2

AR Hh o . . . .

Testing Address 1, 2/F, Building 19, Junfeng Industrial Park, Chongqing Road, Heping Community,
9 Fuhai Street, Bao'an District, Shenzhen, Guangdong, China.

1 7R ARG R TR IR A

Applicant Guangdong Kailian Electronic Technology Co., Ltd.

- 45 B R D G 7 L 4 2 e LA 988 B 7 (B ) R BRI 3L 13 5
FH T e ik . ; X .
Applicant Address No.13, BLD 7, Jieyang In_te_r_natlonal Metal Material Market,_The North Of Jianyang

Road And The West Of Linjiang North Road, Rongcheng, Jieyang
38 e B L GEDIT B bR 5 A R A
Manufacturer Shenzhen Chenghongye Technology Co., LTD
BLER RACEL | AT XA AL DX AR B 2 5 R IS Tk A2 B2
Manufacturer 1st Floor, Building A2, New Era Gongrong Industrial Park, No. 2 Shihuan Road,
Address Shilong Community, Shiyan Street, Bao'an District, Shenzhen
T GEDIT B LB 5 A BR A
Factory Shenzhen Chenghongye Technology Co., LTD
BRI R 2 X A 5 dE A A XA 2 S ARIESR Tk A2 #— 2
T Huhk o . i
Factory Address 1st_ Floor, Bundlng A2, I\_Iew Era Gongrong Inc_Jus_trlaI Park, No. 2 Shihuan Road,
Shilong Community, Shiyan Street, Bao'an District, Shenzhen
FH I R A FAHLSE B T H T 20 1S1p
Battery Type Single Cell-Li-ion Battery Composing Mode
B HL s WERE
Nominal Voltage 3.7V Rated Capacity 1500mAn
BB 5.55Wh R jii K774 Almost Cuboid
Watt-hour Form
il gyl 2 LA
Limited Charge 4.2V . 3V
End of discharge voltage
Voltage
PRAE 78 B R B OK 78 HL LA
Charge Current 750mA Maximum Charge Current 1500mA
BRI HLR L
Maximum 1500mA e 30mA

. End Charge Current
Discharge Current
CEPININESS CENUNES s
Cell Model 102550 Cell Rated Capacity 1500mAn
T 4a H ) I 45 TR H
Test start date A AL VE LR Test end date U
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2. W#FrHE Standard

A E GRIGAARHEFMY (38 74517 1hO 38.3 %
UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Amend1/Subsection 38.3

3. MR B & 4518 Test Item And Conclusion

it T Al G ‘

MRz o L

MBI Item Samples Number 451 Conclusion

e AL, Altitude simulation it Pass

I 2 1% Thermal test i3t Pass
Z1~75

JR5h Vibration _ it Pass
X1~X5

rifi Shock @i Pass

AL External Short Circuit Wil Pass
726~71 o

FJE Crush xg x1(c)) it Pass

1L i 7 HiOvercharge )fllllf(lljl i@t Pass

51l i . Forced discharge )Z(i?)zéj 5t Pass

ERFE T A (BA EIG FPRUETF M) (ST/SG/AC.10/11/Rev.7/Amend1), 38.3 K,
The samples submitted for inspection meet the requirements of the "United Nations Manual of Tests and
Criteria" (ST/SG/AC.10/11/Rev.7/Amend1), Chapter 38.3

FRA HIZA AN
Tested by Reviewed by Approved by
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P #4538 &t B Description of the sample

21~75 SR B 70 LT S 0 5E 4 78 HUIRAS O R R

#ii-zia Battery in full charge state during the first charge-discharge cycle;,
X1-X5 SR 2520 7 H LA B AR e 4 TS HUIRAS O R R

X11~-X14

Battery in full charge state during the 25th charge-discharge cycle;

SRS B 70 R TR A 3 50 4 7 IR 2 R A R BT (B 5 0% Y LS

4T HE20 7

Z6~710
The first charge and discharge cycle 50% of the battery cell with rated capacity state;
52558 78 LB A ) 5 4 T RIS LU R B BB 5006 Y HL A

X6-X10 The 25th cycle of charging and discharging 50% of the battery cell in rated capacity
state;
FALNKE iGNl Pt o RN ST Y

S — 5 1S 7S TBOR A 1 58 A TR R IR A O HL A
Cells at first cycle in fully discharged states;
52558 78 HLUTBCHR A B 4 R e 4 TR A B LS

X15~X24

Cells after 25 cycles ending in fully discharge states.
Al RERIREE 1 LA E Test case verdicts:
— TR AN IE AR i Test case does not apply to the test object N/A(Not applicable)
— G 45 AT A BoR Test item does meet the requirement P(ass)

—iRI6 25 AT A ER Test item does not meet the requirement  F(ail)
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4. PR B H Sample Photos
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The test report is valid for the tested samples only
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5. MR TR HIE Test Method And Verdict
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Test cells and batteries are to be stored for at least six hours at a
test temperature equal to 72+2°C, followed by storage for at least six
hours at a test temperature equal to —40+2°C. The maximum time
interval between test temperature extremes is 30 minutes. This
procedure is to be repeated until 10 total cycles are complete, after
which all test cells and batteries are to be stored for 24 hours at
ambient temperature (20 £ 5°C). For large cells and batteries the
duration of exposure to the test temperature extremes should be at
least 12 hours.

BRI AR B BHER Ok, R K, HH
BN BRI PR B AR T LA G S BT % F R AN /N T AR EAT I — G R
EEEE’\J%%O A % R IR SR AN T 58 A TBCR R A R 6 R b AT P il
H.

Cells and batteries meet this requirement if there is no leakage, no
venting, no disassemble, no rupture and no fire and if the open circuit
voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully

no rupture and
no fire.

Y FRER wkag | E
. Verdic
Clause Requirements Result t
3 . ) N
seaaq | WL EEEE W1 X
Test 1: Altitude simulation See Table 1
RIS FRLH AT L 4 B R F N KT 11.6kpa IR SR B 2045 C gkt | Toigls, JoHE P
R AFADTF 64N o TR,
Test cells and batteries shall be stored at a pressure of 11.6kPa or PRIE P
less for at least six hour at ambient temperature (20+5C) Ko
o ERARALREERR. T RRERATIR HH s
EEEE‘JQO%O 7%9‘% %E%%iﬁiﬁﬁﬁ?%ﬁﬁ& %%#&E’Jﬁﬁ%‘@iﬁu Hit | no rupture and
A, no fire.
Cells and batteries meet this requirement if there is no leakage, no
venting, no disassemble, no rupture and no fire and if the open circuit
voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully
discharged states.
A . JH R I
38.3.4.2 Wik 2: BERRK W% 2 :
Test 2: Thermal test See Table 2
PRI Lt A v 2 S AR IR B SR T 72 C 2 C AR R AP R b6/ | Toisls, Tk P
i, B IRIIR ST -40° C2 C A P E D6/ . B | R, TR,
it IR IR B 22 A PRy S K 17D (R 3040 8 o WL F B AT, JE5ER10 | RBERAER
W, BT RIS EFRBTRIE (20°C45°C) R4/ | Ko
o T ORAY Al R 2, B T MR R0 IR I () 520 R 12/) | No leakage,
i no venting, no
disassemble,
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machine without distorting the cells in such a manner as to faithfully
transmit the vibration. The vibration shall be a sinusoidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz
traversed in 15 minutes. This cycle shall be repeated 12 times for a
total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be
perpendicular to the terminal face.

PEXTEAIR T, S EA R 12 T i A bzl CRib A
ANRURRIBAL) , XS 12 Tow A E KRR I A CORBLHA) A A
[ o

The logarithmic frequency sweep shall differ for cells and batteries
with a gross mass of not more than 12 kg (cells and small batteries),
and for batteries with a gross mass of more than 12 kg (large
batteries).

PRGNS R N7 BRZEOTAR, DREF 1gn HIBRCKINIEEE, E 3|
BRIEF) 18 Hi G . REHIRIBIRIFAE 0.8 2K (AmH 1.6 ZK) , JF
R INAAR BB R INIE B IE 3 8gn (JRFRLI N 50 k25D o Hd oK hnig e
TRIFAE 8gn ELZIBIFIE I E] 200 #4724 .

For cells and small batteries: from 7 Hz a peak acceleration of 1gn
is maintained until 18 Hz is reached. The amplitude is then maintained
at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 8gn occurs (approximately 50 Hz). A peak
acceleration of 8gn is then maintained until the frequency is increased
to 200 Hz.

ORI : N 7 FFZETTAG, CREF 1gn ROBCRIEREE, BRI
IEH) 18 Mk . RIEHIRIELREFTE 0.8 22Kk (BmEE 1.6 ZK) , FFiEhn
AR BB B KANI# LR E] 2gn (BIRLN 25 725D o B KD O 47
£ 2gn ELRPIAR N 2] 200 2%

For large batteries: from 7 Hz to a peak acceleration of 1g, is
maintained until 18 Hz is reached. The amplitude is then maintained at
0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2gn occurs (approximately 25 Hz). A peak
acceleration of 2gn is then maintained until the frequency is increased
to 200 Hz.

FOR A AN v A e TP R 5 B . EHF R TERA. e

no rupture and
no fire.

9% 8 7 3k 20 1T
i FRREER wirgR | €
Clause Requirements Result t
discharged states.
WR3: Wezh W% 3
S Test 3: Vibration See Table 3 §
R AT V2 K TIRENLF &, (ARG IR, JERedEmnl | KBls, THE P
SEMALIRIRE) . RSP EXWETE, WETHIRLE 7 #722F0 200 #f2% | U oA,
2, HEP 7L, BN 15 4. X RIS RAN =A TR | BRI
L 223 Oy By A — 7 [ T AT 12 K, MR 3R, Hih | Ko
— MRS JT n) 06 2315 i 11 Lo No leakage,
Cells and batteries are firmly secured to the platform of the vibration peiventing, no
disassembile,
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ey AT A B T A 22T

Test cells and batteries shall be secured to the testing machine by
means of a rigid mount which will support all mounting surfaces of
each test battery.

BEA LI 75 28 32 B R I 2 150gn MK (7 7 2 (8] 6 22 70 1442 1E 52 3%
e BT OR T R G 48 52 A RN B 50gn A bk R 5 I ] 11 22 A0 Y
EsZ M.

Each cell shall be subjected to a half-sine shock of peak
acceleration of 150g, and pulse duration of 6 milliseconds.

Alternatively, large cells may be subjected to a half-sine shock of peak
acceleration of 50gn and pulse duration of 11 milliseconds.

BEA LU 2SR Hf L b 2L 1 J5 T 52 VAR P P~ IR Sl o
Xof T /N e s 2 ) S e R N ) 26 22 A, X TR R RV 2L 1 fk R
AP -2 P NN TET] O /A W e o SRR E AN LW 1P

Ha it 5t /INUEEAF o e ik e RE 2 ]
Battery Minimum peak acceleration Pulse duration
150gn =2 2G5 R P R EUME
. 150gn or result of formula
AN i 6EEF
Small Acceleration (g7) 00850 6ms/
. cceleration (gn)= -
batteries ass
whichever is smaller
50gn B G5 R HIEUIMA
. 50gn or result of formula
KA 2
1125
Large Acceleration (gn)= oy 11ms
batteries ass”
whichever is smaller
* Jii B A T 505 Mass is expressed in kilograms.

Each battery shall be subjected to a half-sine shock of peak
acceleration depending on the mass of the battery. The pulse duration

o ToREAE,
PR E I W
Ko

No leakage,
no venting, no
disassembile,
no rupture and
no fire.

Y FRER wetgg | JUE
. Verdic
Clause Requirements Result t
MFcHE K, I B ARG Bt e I AR B = A 3 B B B e
J& SERIIAS BT B% B AN TAEREAT IX — 5 BT L ) 90%. A KL
AR SR AN IE F T 58 4 TR0 RS 1 5 A v A FE s 2
Cells and batteries meet this requirement if there is no leakage, no
venting, no disassemble, no rupture and no fire and if the open circuit
voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully
discharged states.
MWik4: M W7 4
pe-3.4.4 Test 4: Shock See Table 4 P
e FL YN P 2 A S SR X AR I R E b, ORI ERAMA | BB, T P
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i FRREER WigR | %
Clause Requirements Result ¢
t

shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate
minimum peak accelerations.

FEAS b B A M 2 TR AR = A B 2 B0 2307 A B IR TT M 2252 = IR
i, HEERTAEZ =0, BIEER18IkM .

Each cell or battery is subjected to three shocks in the positive
direction followed by three shocks in the negative direction of each of
three mutually perpendicular mounting positions of the cell for a total of
18 shocks.

FORAMM A EIMA BN LR AR, R IEE X, JFH
50 R B PR AL R B T B P A T A AT — R BT
HLE190% . A 5% L 2SR ANsd T 78 4 i IR AS 1 12056 Fe v R FL i
H.,

Cells and batteries meet this requirement if there is no leakage, no
venting, no disassemble, no rupture and no fire and if the open circuit
voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully
discharged states.

MR 5: HMERREEE W45

38.3.4.5
Test 5: External Short Circuit See Table 5

AR A Lt B R Tt RN A — BU IR, DU AR IR A RIS | Jedle, o P
Fe € I 57+4°C HIIRLEE o INFAE (B H P T M B B A R /R o, 9 | L e,
REEAT PRAAIE o S AP RARTTATI, ST/ AL sy AN AL H | ERERAITCE
M E D LE 5724 C PR T AR 6 /N, b T R it AR st A & | K

DAE STACIIPREE FAZIK 12 /N o AR5 LI I 4L 7 57+4°C (9 3F 55 | No leakage,
o, RSN AR SRR /N T 0.1 WU B B 2 1 el

The cell or battery to be tested shall be shall be heated for a period | 4 rupture and
of time necessary to reach a homogeneous stabilized temperature of no fire.
57+4°C, measured on the external case. This period of time depends
on the size and design of the cell or battery and should be assessed
and documented. If this assessment is not feasible, the exposure time
shall be at least 6 hours for small cells and small batteries, and 12
hours for large cells and large batteries. Then the cell or battery at
57+4°C shall be subjected to one short circuit condition with a total
external resistance of less than 0.1 ohm.

XL SR A N AE FL B B FR VB2 1 A1 ST IR FE [R] B 57+4°C J5 4K SRR %
/N, BT RAY f i 2 A SRl B R B T 2R R ORI, IR R
FAR T %M. FLEEANYS S AR 2 /D FE ISR B AT
This short circuit condition is continued for at least one hour after the
cell or battery external case temperature has returned to 57 + 4 °C, or
in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains
below that value.The short circuit and cooling down phases shall be
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conducted at least at ambient temperature.

BRIt A R AP iR FE AR IS 170°C,  IF HAE S S A2 A ilEe
J&5 6 /NN, TR, K.

Cells and batteries meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble, no
rupture and no fire within six hours of this test.

MR 6 s N
38346 |6 /R WE 6 )
Test 6: Impact / Crush See Table 6
B CEMTHBRKRTET 18 KA BEFEE i) N/A N/A
Impact (applicable to cylindrical cells not less than 18mm in
diameter)

BURE FLH B O A F ARG BRI L, — AR 316 BUAERANEE
BURAERFE L, IR E AR 15.8 Z2K+0.1 2K, KEE/D 6 HXK, 5
Rl Ko R, B EH 2 K. H—3 9.1 T7e+0.1 Toa iy H M
61+2.5 JE K S AL B 7E BN AR AR ST AL, A — AN LA BEHE
Xof ¥ A B R B g i /) ) BB B T I DA R . S E B B E T
G SN S KPSHE R R 90 R T .

The test sample cell or component cell is to be placed on a flat
smooth surface. A 15.8mm=0.1mm diameter, at least 6¢cm long, or the
longest dimension of the cell, whichever is greater, Type 316 stainless
steel bar is to be placed across the centre of the sample. A 9.1 kg £
0.1kg mass is to be dropped from a height of 61 £ 2.5 cm at the
intersection of the bar and sample in a controlled manner using a near
friction less, vertical sliding track or channel with minimal drag on the
falling mass. The vertical track or channel used to guide the falling
mass shall be oriented 90 degrees from the horizontal supporting
surface.

Bz i0IRE, BRSSP AT IR SRRE R L I BAR
15.8+0.1 Z XK TR MM AEE . F—ilERE 2 — .

The test samples is to be impacted with its longitudinal axis parallel
to the flat surface and perpendicular to the longitudinal axis of the
15.8mmz=0.1mm diameter curved surface lying across the centre of the
test samples. Each sample is to be subjected to only a single impact.

BOR b A E I A SRR AT 170°C,  IF HAE RS I AR KA
J& 6 /NN TR, ToEK .

Cells and component cells meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble and
no fire during the test and within six hours after this test.
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i FRREER WigR | %
Clause Requirements Result ¢
t

T, JE P
BrE GEH AT, 8%, Mm/AmBbMER DT 18 ZXKME | &, Tikek.

FETE Hith ) No
Crush (applicable to prismatic, pouch, coin/button cells and disassemble ,
cylindrical cells less than 18mm in diameter) no rupture and

F4 b BT P M T T2 BB S0 gk, e | MO fre
— ANk E R RN LS EORAD . BR ST, HBIHIMLLT
(a) Htmi /) B 213 T 4:20.78 T4
(b) FELIHL AR LR R 2R /01002 4K ;s Bl
(c) FMARTE 1K IR 4R 5 HI50%EL B L
A cell or component cell is to be crushed between two flat surfaces.
The crushing is to be gradual with a speed of approximately 1.5cm/s at
the first point of contact. The crushing is to be continued until the first
of the three options below is reached.
(a) The applied force reaches 13kN+0.78KkN;
(b) The voltage of the cell drops by at least 100mV; or
(c) The cell is deformed by 50% or more of its original thickness.
—HRBERRE S R FRF 100 2R £, siih AR 20k
J B R (1) 50%, R ATARBR 77 .
Once the maximum pressure has been obtained, the voltage drops

by 100mV or more, or the cell is deformed by at least 50% of its
original thickness, the pressure shall be released.

A T B A 2 P s S D o 8 ) — Tt s o L1188 113 2 RV 82 DA HGF
ARt o R TR R N A5 Ak T T ) e e s

A prismatic or pouch cell shall be crushed by applying the force to
the widest side. A button/coin cell shall be crushed by applying the
force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.

AR B BT A i R R — ks el . R Rk S5 6 /)
I o G A P 22 A Al JH Al 16 ) R Tt BT A AT

Each test cell or component cell is to be subjected to one crush
only. The test Samples shall be observed for a further 6 h. The test
shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

BER F AN B A A IR E AL 170°C, I BAE RIS R v A
JE 6/ A TSR, TEiEE K.

Cells and component cells meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble and
no fire during the test and within six hours after this test.

by I A2 X Il
aga4s | W7 WA W7 o
Test 7: Overcharge See Table 7

Any report having not been signed by authonzed approves, or having been altered without authorzation, or having not been stamped by the “Dedlcated Testing/Inspection
Stamp” s deamed o ba invalld. Copying or excarpting portion of, or altering the content of the repar |s not parmittad without the written aulhorization of AGC. Tha test results
presentad in the repart apply only to tested sample. Any objectons 1o report issued by AGC should be submitted to AGC within 15days after the issuance of the test repart.
Further anquiry of validity ar verificalion of the test report should be addressed to AGC by agel1@agecert.com,

Attestation of Global Compliance(Shenzhen)Co., Lid
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Litd
Tel: +A6-755 25623 4088 E-mail: agc@agccert.com Web: http://'www_agccert.com/




AGC

#4545 Report No.: AGC15308250201UA01

2613 71 3£ 20 1T

4]

Clause

PRAEER

Requirements

WG R

Result

HE
Verdic
t

78 P FEL I A0 TR 1 38 e A AL ) i KRR 78 FE LR P % o R ) A /)
CENAT /I

(a) il peg 2 W) 78 FE L S AN R T 18RI, 126 1 i /) FL S N P
Tt 2H 5 KT8 R RIS PR A5 B 224K 9 3 T RTINS

(b) il 3 7 10 1) 70 FE FRLUHE KT 18RI, 058 1 B /) FLHE A oK
FEHHE 1215,

IS RLAE IR G R BE HEAT, AT I AN (8] B2y 24 /N .

The charge current shall be twice the manufacturer’s recommended
maximum continuous charge current. The minimum voltage of the test
shall be as follows:

(a) When the manufacturer’s recommended charge voltage is not

more than 18V, the minimum voltage of the test shall be the lesser of
two times the maximum charge voltage of the battery or 22V.

(b) When the manufacturer’'s recommended charge voltage is more
than 18V, the minimum voltage of the test shall be 1.2 times the
maximum charge voltage.

Tests are to be conducted at ambient temperature; the duration of
the test shall be 24 hours.

FOR 7S AR R R PRI 5 7 RN TR, ok K.

Rechargeable batteries meet this requirement if there is no
disassemble and no fire during the test and within seven days after the
test.

T fik, Joid
Ko

No
disassemble
and no fire.

P

38.3.4.8

WK 8: TR

Test 8: Forced discharge

%k 8
See Table 8

A ENEARSIRE TS 12V B IR B HTEm s, wER
P AT R SR AEC 00 P UL 5 T 1 e 45 7 R e KR FEL R 2% A iR A TR

Each cell shall be forced discharged at ambient temperature by
connecting it in series with a 12V D.C. power supply at an initial
current equal to the maximum discharge current specified by the
manufacturer.

KT 2R/ INRIERUE {8 P F REL A7 5k A b AR B, B4 L 45 E R
R XA AT EEAT SRR, TR /NN R A T L AUE &
BERUWIIA IR R (25D,

The specified discharge current is to be obtained by connecting
a resistive load of the appropriate size and rating in series with the
test cell. Each cell shall be forced discharged for a time interval (in
hours) equal to its rated capacity divided by the initial test current
(in ampere).

LD R L W SRR R e U S S A g el AN 0 N
Ko

Primary or rechargeable cells meet this requirement if there is no
disassemble and no fire during the test and within seven days after the
test.

T, ok
Ko

No
disassemble
and no fire.
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6+ REAE Test Data

%1 e B
Table 1 Altitude simulation

e Jii & Mass () HJE Voltage (V) HAILETN UﬁF?:
%ﬁg 7, /R . A&z e | MR EE%?%E ﬁﬁi}hfﬁ%ﬁ
sample | TR | At tos | 105500 | prasost| Afer | toss G | o venin

No. test disassemble,

rupture, fire

Z1 24.116 24.116 0.000 4.18 4.18 0.00 (@]

Z2 23.418 23.417 0.004 4.18 4.18 0.00 (@]

Z3 23.814 23.814 0.000 4.17 4.17 0.00 (@]

Z4 23.277 23.277 0.000 4.18 4.18 0.00 (@]

Z5 23.962 23.962 0.000 4.18 4.18 0.00 O

X1 23.586 23.586 0.000 4.17 4.17 0.00 (@]

X2 23.815 23.815 0.000 4.18 4.18 0.00 O

X3 23.712 23.712 0.000 4.17 4.17 0.00 (@]

X4 24.082 24.082 0.000 4.18 4.17 0.24 (@]

X5 23.884 23.884 0.000 4.18 4.18 0.00 O
v O- Lt GHFR. R, BRIl
Note: O-No leakage, no venting, no disassembly, no rupture & no fire.

#*2 T e P
Table 2 Thermal test

e JF & Mass (g) H1 % Voltage (V) 7@%/’2{)% UﬂFEl;:
sample | Ton | AT | 1052 00 | proma | Ao sost | 1055 08 | g Yo

No. test disassemble,

rupture, fire

Z1 24.116 24111 0.021 4.18 413 1.20 (@]

Z2 23.417 23.412 0.021 4.18 4.14 0.96 (@]

Z3 23.814 23.810 0.017 4.17 412 1.20 (@]

Z4 23.277 23.273 0.017 4.18 413 1.20 (@]

Z5 23.962 23.957 0.021 4.18 414 0.96 (@]

X1 23.586 23.581 0.021 417 4.13 0.96 (@]

X2 23.815 23.811 0.017 4.18 414 0.96 (@]

X3 23.712 23.707 0.021 4.17 412 1.20 (@]

X4 24.082 24.078 0.017 4.17 413 0.96 (@]
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X5 23.884 23.880 0.017 4.18 413 1.20 O
dO-Toitls . JEHER. TR, . X
Note: O-No leakage, no venting, no disassembly, no rupture & no fire.
%3 R b
Table 3 Vibration
- Jii & Mass (g) HLJE Voltage (V) fnﬁ@g’%?ﬁg’k
5 HESH i 5 Vé\F/he:[her leakage
sample | WURET | BHRE IO“S/':?;) WARRT | SRR I\éggf?g/e) T ——
No. Pre-test | After test 0) | Pre-test | After test 0 disassemble,
rupture, fire
Z1 24111 24.110 0.004 4.13 4.13 0.00 (@]
Z2 23.412 23.412 0.000 4.14 4.14 0.00 O
Z3 23.810 23.810 0.000 4.12 412 0.00 O
Z4 23.273 23.273 0.000 4.13 4.13 0.00 (@]
Z5 23.957 23.957 0.000 4.14 4.14 0.00 (@]
X1 23.581 23.581 0.000 4.13 4.13 0.00 (@]
X2 23.811 23.811 0.000 4.14 4.13 0.24 (@]
X3 23.707 23.707 0.000 4.12 4.12 0.00 (@]
X4 24.078 24.078 0.000 4.13 4.13 0.00 (@]
X5 23.880 23.880 0.000 4.13 4.13 0.00 (@]
d:O-Toitls . JTCHER. k. . T
Note: O-No leakage, no venting, no disassembly, no rupture & no fire.
*4
Table i Shock P
4
- J5i & Mass (g) - HiJE Voltage (V) ﬁ;@%ﬁ%?ﬁg)ﬁ
f%? {.ﬁiﬁ AR 5 A Wh,etheﬁeakage
sampl | WURHT | WRUE | B Mass | gtyg | TPV | Voltage venting,
eNo. | Pre-test | Aftertest | 105S (%) | Pre-test | * loss (%) disassemble.
rupture, fire
Z1 24.110 24.110 0.000 4.13 4.13 0.00 (@]
Z2 23.412 23.412 0.000 4.14 4.14 0.00 (@]
Z3 23.810 23.810 0.000 4.12 4.12 0.00 (@]
Z4 23.273 23.273 0.000 4.13 4.13 0.00 (@]
Z5 23.957 23.957 0.000 4.14 4.14 0.00 (@]
X1 23.581 23.581 0.000 4.13 4.13 0.00 (@]
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X2 23.811 23.811 0.000 4.13 4.13 0.00 O
X3 23.707 23.706 0.004 4.12 4.12 0.00 O
X4 24.078 24.078 0.000 4.13 4.13 0.00 (@]
X5 23.880 23.880 0.000 4.13 4.12 0.24 (@]
& O-Toitle . EHER. TR, . T
Note: O-No leakage, no venting, no disassembly, no rupture & no fire.
#5 ShELEE p
Table 5 External short circuit
HLPE HLPE | i
FE g5 Resistanc Peak B, B, KX
Sample No. e of circuit | temperatu Whether disassemble, rupture, fire
(mQ) re (°C)
Z1 88 58.3 0]
Z2 83 58.0 0]
Z3 88 57.8 0]
Z4 83 58.1 0]
Z5 87 57.9 0]
X1 85 58.5 @)
X2 82 58.2 )
X3 84 58.0 @)
X4 87 57.7 O
X5 81 57.9 O
& O-Toitle . THER. k. . TR
Note: O-No leakage, no venting, no disassembly, no rupture & no fire.
TjEI: 5 FFJE Crush P
FE o5 B e BImE, ek
Sample No. Peak temperature (°C) Whether disassemble, fire
Z6 24.7 O
zZ7 25.3 @)
Z8 25.0 @)
Z9 24.9 O
Z10 25.2 O
X6 24.8 O
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X7 24.9
X8 25.1
X9 25.4

X10 25.0
M O-FLiltie. o A, R, T K.

Note: O-No leakage, no venting, no disassembly, no rupture & no fire.

00|00 |O

x7 T
Table 7 Overcharge

B G 5 AL, K

Sample No. Whether disassemble, fire
Z11 o

z12
713
Z14
X11
X12
X13
X14
T Ot oA k. L. Tk,

Note: O-No leakage, no venting, no disassembly, no rupture & no fire.

O0|0|0j0|O0|0O|O

*8 Etalh &l
Table 8 Forced discharge
ERE RS AR, ok
Sample No. Whether disassemble, fire
Z15 O

Z16
z17
Z18
Z19
Z20
Z21
722
Z23
Z24
X15
X16 O
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X17

X18
X19
X20
X21
X22
X23
X24
IE: O-Fitti oS k. . kK.

Note: O-No leakage, no venting, no disassembly, no rupture & no fire.

O|0|O0|O|O|O|0O|O
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7. ViF2E Procedure Photo

i 544
Marking

TRALHE
Pretreatment

|
l ,;

Z1~75 26~Z10 Z11-714 Z215~724
X1~X5 X6~X10 X11~X14 X15~X24
\ 4
e LA
Altitude simulation

v
1R 5
Thermal test

- !
IRZh 7N UL i 1l T

Vibration Crush Overcharge Forced discharge

SR

External short circuit

)
Hodfe ab B

Analysis
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g 2 TS B RIS | ey
No Equipment Name Model No. Equipment No. validity Using (V)
1 *%A”‘?%SF SB3003 AGC-BT-E145 2025-03-07 \
Electronic balance
2 %.%ﬁﬁﬂ ACS-30kg AGC-BT-E161 2025-03-07 X
Electronic counting scale
3 . JIH % 117C AGC-BT-E154 2025-03-07 \
Digital multimeter
R R 5t CT-4008-
4 Battery Testing System 5V6A-S1 g s ST v
R R 4t CT-4008-
° Battery Testing System 20V20A-NA AR 2028203-07 v
R R G CT-4008-
6 Battery Testing System 30V10A-NA oSSy B .
B YIRSt
7 Mobile power testing CT'ZV\{[]J"‘S'T' AGC-BT-E084 2025-03-07 v
system
ARG GX-3020-
8 e 2CIM AGC-BT-E133 2025-07-04 l
PR R AR A G AR
9 Rapid Temperature EAT408-40A5 AGC-BT-E123 2025-03-07 \
Change Tester
= R TA 2
10 _ EwEhiE GX-600-ZD AGC-BT-E163 2025-07-18 J
Vibration test instrument
. H“ y. A
11 mﬁgg{qﬂ.ﬂfﬁtgﬂm GX-E099-NE AGC-BT-E162 2025-03-27 \
Acceleration impact tester
B 2 ) R b 4 A 1
12 47 EMME.E %ﬁﬁgﬂﬂ GX-6055-B5 AGC-BT-E139 2025-07-04 \
Battery Short-circuit Tester
W 2 5 3R I
13 it 5 s il AL GX-5067-CSM AGC-BT-E126 2025-03-07 V
Battery Crush Tester
14 AL GX-5066 AGC-BT-E125 2025-03-07 X
Battery Impact Tester
HlfE RARAX
15 Data Acquisition 34970A AGC-BT-E144 2025-03-25 \
Instrument
V5 e T Y
16 ELILAE LR TPR-6410D AGC-BT-E054 2025-03-07 \
DC power supply
v Used equipment 1§ % 4% x  Unused equipmentf# FH % 4%

- E4 K End of Report---
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R MAIR G 2K Conditions of Issuance of Test Reports

1 RYITH 2 T A A R A =] (LT AR A 2 m ) IR BEAT & TR 263k RMNRAN R iy, T 32 527 A AT
Teihe ARAFFET FIRFFIRMIRS, TRFF AN T EHIERFZHINN, A E (BLF HR[% )
FIti. All samples and goods are accepted by the Attestation of Global Compliance (Shenzhen) Co., Ltd (the
“Company”) solely for testing and reporting in accordance with the following terms and conditions. The company
provides its services on the basis that such terms and conditions constitute express agreement between the
company and any person, firm or company requesting its services (the “Clients”).

2. HHUEI B RS R AT T (BL R AR [ D), AR R &R P RS . REA ARSI R,
R R AR BB 7 AR, WA T S BRI At i . SR, 257 AT DA AR 24 ) B ) A4 o
WHTHIEIA, [F3% 7 BRI B E R R AR N R ER AT . BRAFMSRBURARIT] . B EK,
BNARAEZ AR, RAm MRS WA TS =7 9 W Edk % . Any report issued by Company as a
result of this application for testing services (the “Report™) shall be issued in confidence to the Clients and the
Report will be strictly treated as such by the Company. It may not be reproduced either in its entirety or in part and
it may not be used for advertising or other unauthorized purposes without the written consent of the Company.
The Clients to whom the Report is issued may, however, show or send it, or a certified copy thereof prepared by
the Company to its customer, supplier or other persons directly concerned. The Company will not, without the
consent of the Clients, enter into any discussion or correspondence with any third party concerning the contents of
the Report, unless required by the relevant governmental authorities, laws or court orders.

3. BRAFAHRBURARI ] ke oK, RNAREA B e F &, Ao 78/ W I0 L5 BNEHR A 5%
A AFIE. The Company shall not be called or be liable to be called to give evidence or testimony on the Report
in a court of law without its prior written consent, unless required by the relevant governmental authorities, laws
or court orders.

4. WERAAFWE R A LA, AR T RE RIS BCR, AR EE A HINELE . In
the event of the improper use of the report as determined by the Company, the Company reserves the right to

withdraw it, and to adopt any other additional remedies which may be appropriate.
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5. AN RS dh3EAT IR AT IR A2 , 1% 00 5 ASRENE D9t AR 2 RT3 14K 95 - Samples submitted
for testing are accepted on the understanding that the Report issued cannot form the basis of, or be the instrument
for, any legal action against the Company.

6. WIS AR A AR S N SR, BUEATAE 3RS BTRA 5 2 A R DI B 5 5 B0 A AR 457 2% 5
E, KAFEMATi. The Company will not be liable for or accept responsibility for any loss or damage
however arising from the use of information contained in any of its Reports or in any communication whatsoever
about its said tests or investigations.

7. G AR B AR P B O R AR, B e AR S IR AR R B A A .
Clients wishing to use the Report in court proceedings or arbitration shall inform the Company to that effect prior
to submitting the sample for testing.

8. LT hdlk i BE SR K AR [B], 75 A 55K B U R 75 SR A4 6 A BRI 75 A 5577 . The Company
is not responsible for recalling the electronic version of the original report when any revision is made to them. The
Client assumes the responsibility to providing the revised version to any interested party who uses them.

9. IR T A SRR ANE BA A T ORAF 6 £F . N TFE HUA A e S0l B SR B0, e I B A0 i 5 1 ERA7 301
RGNS . — B BRI R ORI, Bl A BR b Bl . ARATIB AL, A AR ALIRHHE
A AL PR IR BE B . B A B A S AT RE S R AR E , AN S FEARAT G L T A2
ABAR IR E, GREARTAMEREEE . MIERUL . gk, SRR E . T E.
AEHHE . NEFBUEFERAE . SRk RAEREHEZ). 77 TR B A R B B % TR E
Subject to the variable length of retention time for test data and report stored hereinto as otherwise specifically
required by individual accreditation authorities, the Company will only keep the supporting test data and
information of the test report for a period of six years. The data and information will be disposed of after the
aforementioned retention period has elapsed. Under no circumstances shall we provide any data and information
which has been disposed of after retention period. Under no circumstances shall we be liable for damage of any
kind, including (but not limited to) compensatory damages, lost profits, lost data, or any form of special,
incidental, indirect, consequential or punitive damages of any kind, whether based on breach of contract of
warranty, tort (including negligence), product liability or otherwise, even if we are informed in advance of the

possibility of such damages.

Any report having not been signed by authonzed approver, or having been altered without authorzation, or having not been stamped by the “Dedlcated Testing/Inspection
Stamp” s deamed o ba invalld. Copying or excarpting portion of, ar altering the contant of the repart |s not parmittad without the written aulhorization of AGC. Tha test results
presentad in the repart apply only o the tested sample. Any objectons to report issued by AGC should be submitted to AGC within 15days after the issuanca of the test raport.
Further anquiry of validity ar verification of the test report should be addrassed to AGC by age01@agocart.com,
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